



KOPLA CO., LTD.

EXP/IMP MANUFACTURER & WHOLESALE

1 MA 215
Siwha Industrial Complex
Jeongwang-dong Siheung-city
Kyunggi-do, Korea

TEL NO. : 82-31-499-1951/2
82-31-499-2195/8
FAX NO. : 82-31-499-1953
82-31-499-2199

CERTIFICATE OF ANALYSIS

We certify the following statement of quality to be true and correct.

(아래의 시험결과가 틀림이 없음을 증명함.)

PRODUCT : PA/ABS ALLOY
BRAND : KOPLA
GRADE : KRE1210

COLOR : NC
CUSTOMER : -
LOT NO. : 06122321S

TEST ITEM	METHOD	UNIT	RESULT
Tensile Strength	ASTM D638	kg/cm ²	552
Elongation	ASTM D638	%	125.8
Flexural Strength	ASTM D790	kg/cm ²	688
Flexural Modulus	ASTM D790	kg/cm ²	17782
IZOD Impact Strength	ASTM D256	kg cm/cm	52.6
Rockwell Hardness	ASTM D786	R-scale	112

* Above property data are values measured by Kopla's test standard.

Q.A MANAGER. Jong-Kwon, Lee